Parts Information:
Wheel Skate Hydraulic 680kg Capacity

Model No: WS680.V2

Item | Part No. Description Item | Part No. Description
1 NLN12.S Nyloc Nut M12 Zinc 10 WS680.10 Thick Washer M12x35
2 WS680.02 Wheel,swivel castor,single bolt (D:100 W:33 B:8 n SWM12.S Spring Washer M12 Zinc
H:155) 12 | ws68012N Lock Pin (New Type)
3 | Ws68003 Rod Assembly 13 | ws68013 Outer Body & Axle Assy
4 SS1235.8 Hex Head Set Screw M12 X 35 Zinc 14 WS680.14 Pedal lock Assy
5 | Ws680.05 Roller Raceway(Nylon) 15 | WS680V2-15 Hydaulic Unit (Black)
6 | Ws680.06 Roller(Aluminium) 16 | SCB840.SB Socket Cap Bolt M8 x 40mm Black
7 Ws680.07 Screw - WS680.02B Wheel,Swivel Castor (w/Brake)(D:100 W:33 B:8
8 WS680.08 Inner Body & Axle Assy H:155)(Not Shown)
9 WS680.09 Pin

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
There may be alternative versions of this product, please contact us should you require this information.
IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.
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